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Surface Finish/Z [fij4%71:NO.2B

Order No./4 [l 5 75:SRK901992 PO No./iT 85 h5:
Supplier/i] /L KA W aF R Z A7 PR~ A Commaodity/ % 44:STS CR Coll
Customer/7 F YL IR KW hir H 5 A R AE Spec & Type/#ii%:ASTM-A240-2017:304
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Weight o| Tensile/ffiiikE: Hard 1
= Chemical C iti %N ¢,
ProcuctNo. | | g |HeatNo. | 5| vs am T8 Bt | ness v emical Composition/f£. % & 43 (%)
Sizel R ~F o i ntity P IRRE SEole- oop oM P g G N N
7 i i Boa: (kg) 58S | 1
m HRB m -4 -3 -3 -4 -4 -2 -2 -4
0.5x1219xC QWN2372B 1| 24,409 | S681291 | T 270 739 . 61 86 E 559 496 1034 314 57 1808 804 342
B 267 738 .. &} 86
*** Sub Total (03Q)™** 1 24,409 (kg)
0.59x1219xC QWN1882C 1] 19,392 | S681200 | T 281 717 S¢ 86 L 412 466 1058 282 39 1821 803 284
B 267 718 58 86
0.59x1219xC QWN2282B 1| 16,425 | S681303 | T 265 Ve - 6% 85 B 509 512 1098 326 20 1813 803 335
B 268 727 59 84
=+ Sub Total (050)*** _ 2 35,817 (kg)
** Grade Total *** | 3 60,226 (kq)
* Grand Total *** " 3 60,226 (ka)
m ==f Last [tem ===
i
|
_
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*Position - T Top, M : Middle, B : Bottom _ T We he

* Tensile Test. Direction : Transversal, Gauge Length : 50mm(Rectangular),

YP Method : 0.2% off-set
* Division - L:Ladle Analysis * Tr(Trace)

* This Mill Test Certificate cannot be copied for any purpose.
* After-sale Tel:(0512)58569641 or 58569573

Surveyor To:

POSCO (Zhangjiagang) Stainless Steel Co.,Ltd. No.1 Jinfeng Riverside Road, Zhangjiagang City, Jiangsu Province,PRC. P.C.:215625 Chief of material testing section  Ding.Bing




